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19091 108940 42 VARILLA 158 5/8" 1200M 0410 1110 0.039 0019  460.00 74.40 15.0 35d Approved

18021 109305 42 VARILLA 15.9 518" i200M 0400 1080 0.027 0012  437.00 44.60 692.00 7060 13.0 35d Approved
18091 110587 42 VARILLA 127 172" i2.00M 0410 0910 0.039 0019 47400 48.30 710.00 72.40 16.5 35d Appraoved
18091 110604 42 VARILLA 12.7 172" 12.00M 0370 0990 0034 0020 45100 46.00 684.00 69.70 16.0 35d Approved

Remisién No. 22708 Goéndola/ Placas  174AN8 Pedido No. 8120
Ensayos realizados de acuerdo a las Normas: Los resultados de ensayo cumplen con las Normas:
(® NMX-C-407-ONNCCE-2001 (®) NMX-C-407-ONNCCE-2001
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